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QIPP SAVINGS SUMMARY FOR LQC 2024-25

	
	PREFERRED OPTION

	Cellcept 250mg capsules or 500mg tablets
	Mycophenolate mofetil 250mg capsules or 500mg tablets
EXCEPT FOR TRANSPLANT PATIENTS

	Circadin 2mg M/R tablets
	Melatonin 2mg M/R tablets

	Melatonin 1mg/ml oral solution sugar free
	Ceyesto 1mg/ml oral solution

	Dovobet ointment or gel
	Calcipotriol 0.005% / Betamethasone dipropionate 0.05% ointment or gel

	Ezetrol 10mg tablets
	Ezetimibe 10mg tablets

	Nasonex 50micrograms/dose nasal spray
	Mometasone 50micrograms/dose nasal spray

	Nexium 20 or 40mg G/R capsules or tablets
	Esomeprazole 20 or 40mg G/R capsules

	Esomeprazole 20 or 40mg G/R tablets
	Esomeprazole 20 or 40mg G/R capsules

	Omeprazole 10, 20 or 40mg G/R tablets
	Omeprazole 10, 20 or 40mg G/R capsules

	Procoralan 2.5mg, 5mg or 7.5mg tablets
	Ivabradine 2.5mg, 5mg or 7.5mg tablets

	Saline steripoules nebuliser liquid 2.5ml dose ampoules
	Sodium chloride 0.9% nebuliser liquid 2.5ml unit dose ampoules

	Vagifem 10microgram vaginal tablets
	Estradiol 10microgram pessaries

	Carbimazole 10mg or 15mg tablets
	Carbimazole 5mg tablets

	Carbocisteine 750mg capsules
	Carbocisteine 375mg capsules

	Liothyronine 5microgram tablets
	Liothyronine 5microgram capsules

	Liothyronine tablets or capsules equalling a 10microgram dose
	One liothyronine 10microgram capsule

	Liothyronine tablets or capsules equalling a 20microgram dose
	One liothyronine 20microgram tablet

	Metformin 1g I/R tablets
	Metformin 500mg I/R tablets

	Azopt 10mg/ml eye drops
	Brinzolamide 10mg/ml eye drops

	Cosopt 20mg/ml / 5mg/ml eye drops
	Dorzolamide 20mg/ml / Timolol 5mg/ml eye drops

	Ganfort 0.3mg/ml/ 5mg/ml eye drops
	Bimatoprost 300micrograms/ml / Timolol 5mg/ml eye drops

	Lumigan 0.1% eye drops
	Bimatoprost 100micrograms/ml eye drops

	Trusopt 20mg/ml eye drops
	Dorzolamide 20mg/ml eye drops

	Xalacom eye drops
	Latanoprost 50micrograms/ml / 5mg/ml Timolol eye drops

	Xalatan 50micrograms/ml eye drops
	Latanoprost 50micrograms/ml eye drops

	Any other brand of sodium hyaluronate 0.2% eye drops
	Eyeaze 0.2% preservative-free eye drops

	Clenil Modulite 50, 100, 150 or 200micrograms/dose inhaler
	Soprobec 50, 100, 150 or 200micrograms/dose inhaler

	Fostair 100 or 200micrograms/dose / 6micrograms/dose inhaler
	Luforbec 100 or 200micrograms/dose / 6micrograms/dose inhaler
EXCEPT FOR ANY COPD PATIENTS PRESCRIBED 1x100 or 1x200 PUFF BD

	Qvar 50 or 100 inhaler
	Kelhale 50 or 100micrograms/dose inhaler
EXCEPT FOR PATIENTS WITH COPD OR ASTHMA/COPD OVERLAP

	Seretide 125 or 250 evohaler
	Airflusal 25micrograms/dose / 125 or 250micrograms/dose inhaler
EXCEPT FOR PATIENTS WITH COPD OR ASTHMA/COPD OVERLAP

	Gaviscon Peppermint Liquid Relief
	Peptac Liquid peppermint

	Gaviscon Original Aniseed Relief
	Peptac Liquid aniseed

	Gaviscon Advance oral suspension
	Acidex Advance oral suspension

	Any other brand/strength of buprenorphine patches
	Sevodyne 5, 10, 15 or 20micrograms/hour transdermal patches

	Fentanyl 37.5microgram/hour patches
	Mezolar Matrix 37.5microgram/hour transdermal patches

	Any other brand/strength of fentanyl patches
	Opiodur 12, 25, 50 or 100micrograms/hour transdermal patches

	Isosorbide mononitrate M/R 60mg tablets
	Monomil XL 60mg tablets or Chemydur 60XL tablets

	Lidocaine 5% medicated plasters
	Ralvo 700mg medicated plasters

	Any other brand/strength of morphine 12-hourly M/R
	Zomorph M/R 10, 30, 60, 100 or 200mg capsules

	Asacol 400 or 800mg M/R gastro-resistant tablets
	Octasa 400 or 800mg M/R gastro-resistant tablets

	Oxycodone I/R 5, 10 or 20mg capsules
	Shortec 5, 10, or 20mg capsules

	Any other brand/strength of oxycodone M/R capsules
	Oxypro 5, 10, 15, 30, 40, 60, 80 or 120mg M/R 12-hour release tablets

	Pramipexole 0.26, 0.52, 1.05, 1.57, 2.1, 2.62 or 3.15mg M/R tablets
	Pipexus 0.26, 0.52, 1.05, 1.57, 2.1, 2.62 or 3.15mg M/R tablets

	Tramadol 50mg M/R capsules
	Maxitram SR 50mg M/R capsules

	Any other brand/strength of tramadol M/R tablets or capsules
	Marol 100, 150 or 200mg 12-hour M/R tablets

	Any other brand/strength of tapentadol P/R tablets or capsules
	Ationdo SR 25, 50, 100, 150, 200 or 250mg P/R tablets

	Sulfasalazine 500mg gastro resistant tablets
	Salazopyrin EN-tabs 500mg

	Sulfasalazine 500mg tablets
	Salazopyrin 500mg tablets

	Bimatoprost or Lumigan eye drops preservative-free 0.4ml unit dose
	Bimatoprost 300microgram/ml eye drops preservative-free 3mL multidose bottles

	Any brand of tamsulosin 400microgram M/R tablets
	Tamsulosin 400microgram M/R capsules

	Venlafaxine 225mg M/R tablets
	Venlafaxine 225mg M/R capsules



NB This should guide not be used as a substitute for your clinical judgement – if you spot any errors, please report these to Dr Smith.
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